
ZH5SMX???H1000001

VIN Nmber: Release:

12/07/2017

enduro / motard



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

WASHER 10,3x2,5x22

NUT M10x1

RH CRANKCASE

CRANKSHAFT

LH CRANKCASE

COUNTERSHAFT

COUNTERSHAFT DRIVE GEAR

COUNTERSHAFT DRIVEN GEAR

1A005887-1

899917

1A005886-1

D-1: CRANKSHAFT & CRANKCASE
Part Number Description

1

871342

871446

871156

178790

847275



Ref. Q.ty

1 1

2 1

3 1

4 2

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 2

PISTON PIN

SCRAPER RING

2ND COMPRESSION RING

1ST COMPRESSION RING

CYLINDER GASKET

CHAIN TENSIONER GASKET

CIRCLIP

Description

963486

873173

872694

CM157500

CHAIN TENSIONER

BOLT M6x16

872692

D-2: CYLINDER & PISTON
Part Number

2

834254

831274

872693

B016777

871598-1 CYLINDER

854794 CYLINDER HEAD GASKET

898505 PISTON



Ref. Q.ty

1 1

2 3

3 1

4 1

5 1

6 1

7 1

8 1

3

FUEL INJECTOR SUPPORT

O-RING223740

679427

Part Number

FUEL INJECTOR + CLAMP ASS'Y

WASHER 6,4x12x1

BOLT M6x16

Description

897800-1 INTAKE MANIFOLD ASS'Y

D-3: INTAKE MANIFOLD & FUEL INJECTOR

841613 BOLT M6x20

879375 CLAMP

003056

B000700006001670B

890225



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 10

4

OIL SEAL 12x20x5

BOLT M6x35

O-RING 53,7x2,6

1A005890-1 RH CRANKCASE COVER

AP9150355

874081-1 1ST OIL FILTER

AP9150167

847075

OIL FILTER COVER851295

AP9150472

D-4: RH CRANKCASE COVER
Part Number Description

414838

641541

878241

SPRING

WASHER 10,5x17x1,5

OIL PRESSURE SENSOR

RH CRANKCASE COVER GASKET



Ref. Q.ty

1

1

1

1

2 1

3 4

4 4

5 1

6 1

SPARK PLUG NGK CR9EB

BOLT M6

VALVE COVER RUBBER DAMPER

SPARK PLUG RUBBER DAMPER

CYLINDER HEAD COVER GASKET

Part Number Description

CYLINDER HEAD COVER ASS'Y871705

D-5: CYLINDER HEAD COVER

256212

5

3CAA000399

874617

873552

016404 SPRING WASHER

SCREW

STEEL SHEET

828209

3ATN000118

1

873651



Ref. Q.ty

1 1

2 2

3 2

4 10

5 1

6 1

OIL DIPSTICK ASS'Y

LH CRANKCASE COVER GASKET

PLUG

Description

LH CRANKCASE COVER

D-6: LH CRANKCASE COVER

414838

O-RING 15,4x2,1

BOLT M6x35

874676

829039

479986

Part Number

1A009173-1

871558

6



Ref. Q.ty

1 1

2 2

3 2

4 2

5 1

6 1

7 1

8 1

FIXED CAM CHAIN GUIDE

TIMING SPROCKET

BOLT M6x14,5 898913

Part Number Description

2DCA000254

871445

D-7: CAM CHAIN

CAM CHAIN

CAMSHAFT GEAR

7

3DBA000640

4ABN000132

MOVEABLE CAM CHAIN GUIDE

BOLT M8x20

WASHER 8,25x23x4

3DDA000380

3DVN000235

3DDA000379



Ref. Q.ty

1 1

2 1

3 1

4 2

5 1

6 1

7 1

8 1

WOODRUFF KEY

PRIMARY TRANS. DRIVE GEAR

WATER PUMP SPROCKET

NUT M12x1,25

SPECIAL WASHER

NEEDLE BEARING 22x13x26

Part Number Description

D-8: CLUTCH

871316

000097

874760

876418

436783 NUT M12x1,25

8

899798

899802

1A007885 CLUTCH ASS'Y



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1WOODRUFF KEY

STARTING MOTOR

INTERMEDIATE GEAR

D-9: STARTING MOTOR

871491

871486

Part Number Description

58143R

018639

STARTING GEAR

BOLT M6x14

RETAINER PLATE

BOLT M6x20

000097

008375

871515

9



Ref. Q.ty

1 1

2 2

3 1

4 1

5 1

6 1

7 1

8 1

9 3

10 1

11 1

12 1

WATER PUMP GEAR

WATER PUMP SEAL

WATER PUMP ROTOR

BOLT M5x20

WATER PIPE

WATER PUMP SHAFT

BEARING (6382RS1)

OIL SEAL 19x30x5

CM001907

CM001906

871373

842561

D-10: WATER PUMP
Part Number Description

82991R

871358

873936

899803

B016808

871450

871418 WATER PUMP COVER GASKET

871354-1 WATER PUMP COVER

10

CLAMP

CLAMP



Ref. Q.ty

1 1

2 1

3 1

4 3

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 1

13 1

2ND OIL FILTER ASS'Y

O-RING 31.5x1.8

2ND OIL FILTER PLUG

OIL PUMP DRIVEN GEAR

WASHER 8,1x14x1

CIRCLIP

OIL PUMP GASKET

OIL PRESSURE SPRING

OIL PRESSURE VALVE

OIL PUMP ASS'Y

OIL PUMP SPROCKET

CIRCLIP

BOLT M5x35

Description

826165

Part Number

D-11: OIL PUMP

006409

829593

871451

871454

006408

871500

871501

847183

431242

285536

485655

829661

11



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 1

16 1

17 1

GEAR SELECTOR PIN

CLUTCH DRIVE SHAFT

CLUCTH DRIVE SHAFT LEVER

BOLT M6x20

BEARING (16003)

GEARSHIFT DRUM

BOLT M6x20

WASHER 6,4x14x1,5

DRUM SELECTOR GEAR

BOLT

SELECTING GEAR LOCK LEVER

SPRING

GEAR SHIFT SHAFT

WASHER 12,2x20x0,5

1A004356

Part Number Description

D-12: GEARSHIFT

006125

899154

623920

898627

847083

B043224-1

847228

018639

847069

B017981

879942

871554

274369

12

899151

898628 NEEDLE BEARING (HK2210)

BOLT M6x12

100102628 GEAR SHIFT SHAFT RETURN SPRING



Ref. Q.ty

1 2

2 2

3 1

4 1

5 6

6 2

7 2

8 2

9 2

10 1

11 1

12 1

13 1

14 1

15 12

16 1

17 1

DOWEL PIN 5x8

OIL SEAL 12x20x5

BOLT M6x60

BOLT M6x75

13

WASHER 5,2x15x1,5

BOLT M5x14

BEARING (6302/C3)

NEEDLE BEARING (20x16x26)

OIL SEAL 17x35x7

HALF BEARING "A"

HALF BEARING "B"

PIN

WIRE RETAINER CLAMP

DOWEL PIN 9,5x15

D-13: CRANKCASE BEARINGS

858018

847076

Part Number Description

858017

182015 NEEDLE BEARING (16x12x22)

224664

873735

239388

485912

177442

031057

830036 BEARING (6303C3H)

847075

B016425

847019

484993

828922

873086 GASKET



Ref. Q.ty

1 1

2 2

3 1

4 4

5 4

6 2

7 2

8 2

9 4

10 4

11 4

12 8

14 1

15 1

16 5

17 8

18 1

19 1

20 2

21 2

22 1

23 2

GAUGED HOLE BUSHING 

DOWEL PIN 8x10

STUD BOLT M8x44

THERMOSTATIC SWITCH

BOLT M6x20

OIL PLUG

BOLT M6x40

VALVE RETAINER PLATE

COTTER VALVE

VALVE LIFTER BUCKET 2.450

EXHAUST CAMSHAFT

BOLT M8x166

INTAKE VALVE

EXHAUST VALVE

WASHER 9,2x20x0,5

VALVE SEAL

VALVE SPRING

CYLINDER HEAD

BOLT M6x130

WASHER 8,5x16x1,5

D-14: CYLINDER HEAD

VALVE LIFTER BUCKET 2.750

VALVE LIFTER BUCKET 2.700

CM222700-2.650 VALVE LIFTER BUCKET 2.650

CM222700-2.700

INTAKE CAMSHAFT

CM222700-2.750

13

CM222700-2.200 VALVE LIFTER BUCKET 2.200

CM222700-2.250 VALVE LIFTER BUCKET 2.250

CM222700-2.300

3CBA000677

3CAA000412

574260

640485

3FCN000127

Part Number Description

898490

3FCN000247

873294

2BAA000206

CM222700-2.600 VALVE LIFTER BUCKET 2.600

843338

3CHA000237

3CGA000635

3EEN000234

3ADN000115

4ABN000117

898431 THERMOSTATIC SWITCH HOLDER

3CGA000244

854563

14

4

VALVE LIFTER BUCKET 2.400

CM222700-2.450

VALVE LIFTER BUCKET 2.300

CM222700-2.350 VALVE LIFTER BUCKET 2.350

CM222700-2.400

709674

3CBA000675

CM222700-2.500 VALVE LIFTER BUCKET 2.500

CM222700-2.550 VALVE LIFTER BUCKET 2.550

TEMPERATURE SENSOR

3CLA000636

3CLA000637



Ref. Q.ty

1 1

2 1

3 1

4 6

5 6

6 2

7 2

8 1

9 1NUT M12x1,25

STARTING CLUTCH ASS'Y

SPRING WASHER 6,1x7,7x1,6

BOLT M6x20

BOLT M5x16

BOLT M5x25

WASHER 14,2x30,8x1,5

STATOR

FLYWHEEL

871520

874760

Part Number Description

479515

486972

840320

641009

640043

841613

015715

D-15: GENERATOR

15



Ref. Q.ty

1 1

2 1

3 2

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 1

LUBRICATION PIPE

NEUTRAL SENSOR GASKET

SECONDARY AXEL

PRIMARY AXEL

GEARBOX ASS'Y

SECONDARY AXEL FORK SHAFT

SECONDARY AXEL FORK

PRIMARY AXEL FORK SHAFT

PRIMARY AXEL FORK

O-RING 5,3x1,8

23200-IJ24-0000

NEUTRAL SENSOR

Part Number Description

D-16: GEARBOX

871443

847031

871442

847032

873097

B046328

16

2A000088

8804C-IJ24-0000

899428

880095



Ref. Q.ty

2 1

3 2

5 1

CHANGED IN 100010831-0001

SPROCKET RETAINER PLATE

Description

86178R

SPROCKET Z13

D-17: ENGINE ASS'Y & DRIVE SPROCKET
Part Number

00000034050 SPRING WASHER 5,2x10x1

00H02810421

100010831-0001

17

1 1
CHANGED IN B044264

B044264

ZP680562 ENGINE ASS'Y

4 2
B000700005001070B BOLT M5x10



Ref. Q.ty

1 1

2 2

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 2

12 2

13 2

14 2

15 2

16 1

17 1

18 4

19 8

20 4

21 1

22 1

23 2

24 1

25 2

26 2

27 2

28 2

29 1

30 1

31 1

32 1

33 1

34 1

35 1

36 2

37 2

38 2

39 2

40 2

NUT M10

BOLT M10x100

BUSHING

BOLT M10x100

WASHER Ø10

WASHER (NYLON)

CIRCLIP

RH PASSENGER FOOTPEG

LH PASSENGER FOOTPEG

PIN

BOLT M6x25

SPRING

BALL

BOLT M8x40

BOLT M8x20

WASHER Ø8

BOLT M8x40

NUT M8

WASHER Ø8

B0009700100000K0B

002440

B0007000100100S0B

00H00800422 SIDE STAND SPRING RETAINER PLATE

86324601WGB FRONT ENGINE BRACKET

B0007000100100S0B

SIDE STAND OUTER SPRING

867290 SIDE STAND INNER SPRING

863310 SIDE STAND BOLT

00H00801431

867291

AP8102524 SIDE STAND SPRING COVER

SIDE STAND (ENDURO)

00000047108

AP8121133

00003515370

enduro
Part Number Description

ZP680195 FRAME BODY ASS'Y

D-18: FRAME BODY & SIDE STAND

00H06500451

00D00200761 DUSTPROOF COVER

00000056205

00H06301401 STEERING BEARING BUSHING

WASHER 42x51.8x2.5

STEERING BEARING (6205-2RSH)

00H00208111 STEERING SHAFT LOCK NUT

86449301WNA RH DRIVER FOOTPEG

00H00202101 WASHER

00H00201111 STEERING SHAFT NUT M24x1

B0009700080000K0B

00H04903292 SPRING

86449401WNA LH DRIVER FOOTPEG

B057890008004070B

86597000WN6 RH PASSENGER FOOTPEG BRACKET

86597100WN6 LH PASSENGER FOOTPEG BRACKET

00002215152 BUSHING 9x12x23.5

B061720208000060B

B061720208000060B

AP8146864A

B000700008002070B

B0009700080000K0B

B000700006002570B

295591

ZP680428

AP8146865A

AP8221286

18



Ref. Q.ty

41 2

42 2

43 1

44 1

45 1

46 1

47 1

48 1

49 2

50 2

51 1

52 1

53 1

54 1

BOLT M6x25

WASHER 33,5x22x2

WASHER Ø6

RIVETING NUT

RIVET 3x10

WASHER Ø10

NUT M10

WASHER Ø10

Description

B0009700100000K0B

002440

B000700010002570B

ZP680702 RUBBER EDGE PROTECTOR

19

864184 GEARSHIFT LEVER

B000700006002570B

B000930006000000B

B017880010006000C

ZP680285 MANUFACTURER PLATE

RH DRIVER FOOTPEG INSERT

863247 LH DRIVER FOOTPEG INSERT

00008902630

B1261800030010000

Part Number
enduro

D-18: FRAME BODY & SIDE STAND

B0009700100000K0B

863248

BOLT M10x25



Ref. Q.ty

1 1

2 2

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 2

12 2

13 2

14 2

15 2

16 1

17 1

18 4

19 8

20 4

21 1

22 1

23 2

24 1

25 2

26 2

27 2

28 2

29 1

30 1

31 1

32 1

33 1

34 1

35 1

36 2

37 2

38 2

39 2

40 2

WASHER (NYLON)

CIRCLIP

BOLT M10x100

WASHER Ø10

NUT M10

BOLT M10x100

RH PASSENGER FOOTPEG

LH PASSENGER FOOTPEG

NUT M8

WASHER Ø8

BOLT M8x40

PIN

STEERING BEARING (6205-2RSH)

WASHER 42x51.8x2.5

motard

002440

B0007000100100S0B

20

86324601WGB FRONT ENGINE BRACKET

B0007000100100S0B

B0009700100000K0B

863310 SIDE STAND BOLT

00H00801431

00H00800422 SIDE STAND SPRING RETAINER PLATE

BUSHING

AP8102524 SIDE STAND SPRING COVER

867291 SIDE STAND OUTER SPRING

867290 SIDE STAND INNER SPRING

00003515370

00000047108

ZP680427 SIDE STAND (MOTARD)

B000700006002570B

295591 BALL

AP8121133

BOLT M6x25

SPRING

BUSHING 9x12x23.5

AP8146864A

AP8146865A

AP8221286

B000700008002070B

B0009700080000K0B

B061720208000060B

BOLT M8x20

WASHER Ø8

BOLT M8x40

00H00208111

B061720208000060B

86597000WN6 RH PASSENGER FOOTPEG BRACKET

86597100WN6 LH PASSENGER FOOTPEG BRACKET

B0009700080000K0B

00H04903292 SPRING

00002215152

DUSTPROOF COVER

86449301WNA RH DRIVER FOOTPEG

86449401WNA LH DRIVER FOOTPEG

B057890008004070B

00H00202101 WASHER

00H00201111 STEERING SHAFT NUT M24x1

STEERING SHAFT LOCK NUT

00H06301401 STEERING BEARING BUSHING

00H06500451

00D00200761

D-18: FRAME BODY & SIDE STAND
Part Number Description

ZP680195 FRAME BODY ASS'Y

00000056205



Ref. Q.ty

41 2

42 2

43 1

44 1

45 1

46 1

47 1

48 1

49 2

50 2

51 1

52 1

53 1

54 1

RIVET 3x10

BOLT M6x25

WASHER Ø10

WASHER 33,5x22x2

WASHER Ø6

WASHER Ø10motard

21

864184 GEARSHIFT LEVER

B000700006002570B

ZP680702 RUBBER EDGE PROTECTOR

B017880010006000C

ZP680285 MANUFACTURER PLATE

B1261800030010000

RIVETING NUT

863247 LH DRIVER FOOTPEG INSERT

00008902630

B000930006000000B

B000700010002570B BOLT M10x25

B0009700100000K0B

863248 RH DRIVER FOOTPEG INSERT

Part Number Description

B0009700100000K0B

002440

D-18: FRAME BODY & SIDE STAND

NUT M10



Ref. Q.ty

1 1

2 1

3 2

4 1

5 2

6 2

7 4

8 1

9 1

10 2

11 2

12 2

13 2

14 2

15 1

BOLT M8x40

OXYGEN SENSOR

BOLT M8x20

ZP680561 EXHAUST PIPE ASS'Y

B0009300060000000 SPRING WASHER Ø6

B044699

Part Number Description

D-19: EXHAUST SYSTEM

863238 EXHAUST PIPE PROTECTOR

866298 SCREW

863506 EXHAUST PIPE GASKET

862560 EXHAUST PIPE NUT

00H03405061 BAND

ZP680560 MUFFLER

B0009700060000000 WASHER Ø6

18007-I468-0000 HEAT INSULATOR WASHER

B0009700080000K0B

B061720208000060B

00H03406321 MUFFLER SLEEVE

B000700008002070B

WASHER Ø8

22



Ref. Q.ty

1 1

2 1

3 4

4 4

5 2

6 1

7 1

8 1

9 2

10 2

11 2

12 2

13 2

BOLT M6x20

BOLT M8x35

NUT M8

ZPB043896 FRONT FORK ASSY

8044446 LOWER TRIPLE CLAMP

D-20: FRONT FORK & TRIPLE CLAMP
Part Number Description

B044450 HANDLEBAR CLAMP

B044449 UPPER TRIPLE CLAMP

B057890008004070B

2R000043 BOLT M8x30

2R000053 WASHER Ø6

2R000054 BOLT

2R000057 RH FRONT FORK LEG

2R000058 LH FRONT FORK LEG

B000700008003070B

2R000050 OIL SEAL

B000700006002070B

23



Ref. Q.ty

1 1

2 4

3 1

4 5

5 5

6 1

7 2

8 2

9 2

10 1

11 2

12 1

13 1

14 1

15 2

16 2

17 1

18 1

19 1

20 2

21 1

22 1

23 1

24 1

25 1

26 3

27 2

28 1

29 1

30 1

31 1

32 2

33 1

34 1

35 1

36 1

37 1

38 2

39 1

40 2

NEEDLE BEARING (HK1814-RS)

NEEDLE BEARING (HK1814-RS)

CHAIN SLIDER

SCREW 8x19

WASHER Ø5

NUT M6

NEEDLE BEARING (HK1814-RS)

enduro

00H00304891 BOLT M12x117

00003115422 WASHER 12,25x21x1

SHOCK ABSORBER LINK

00H00301811

BOLT M12x100

B0009700120000K0B WASHER 12.25x24x2,5

00281121753 NUT M12

00H06802481 SHOCK ABSORBER ARM BUSHING

866105

BOLT M6x12

SWING ARM (ENDURO)

00H00301811

B008450004801920H

B0009600050000K0B

D-21: REAR SUSPENSION & SWING ARM
Part Number Description

67977400WN6

00H01807331

B061720206000060B

254485 PLATE NUT M6

00H01508181 CHAIN PROTECTOR

1800B-I468-012700

865541 BUSHING

00H06801191 SHOCK ABSORBER ARM

864605 CHAIN GUIDE

624995 BOLT M6x16

866757 REAR SWING ARM BUSHING (LH)

271740 NUT M12

867217 SWING ARM AXLE

866758 REAR SWING ARM BUSHING (RH)

B0009700120000K0B WASHER 12.25x24x2,5

00281121753 NUT M12

ZP866134 REAR SHOCK ABSORBER

00004116000 BOLT M12x60

00281121753 NUT M12

24

00H00305891 BOLT M12x50

B0009700120000K0B WASHER 12.25x24x2,5

00281121753 NUT M12

00H00303701 NEEDLE BEARING (HK2524-2RS)

00H00301811

WASHER 12,25x21x1

00H00302861 BUSHING

00H06801481 BUSHING

86553700WN6

00H00300931 BOLT M12x90

00003115422

00281121753 NUT M12



Ref. Q.ty

41 2

42 2

43 1

enduro

ZP680451 DUSTPROOF CAP

00H01501601 BUSHING (NYLON)

865608 SWING ARM LINK ASS'Y

D-21: REAR SUSPENSION & SWING ARM
DescriptionPart Number

25



Ref. Q.ty

1 1

2 4

3 1

4 5

5 5

6 1

7 2

8 2

9 2

10 1

11 2

12 1

13 1

14 1

15 2

16 2

17 1

18 1

19 1

20 2

21 1

22 1

23 1

24 1

25 1

26 3

27 2

28 1

29 1

30 1

31 1

32 2

33 1

34 1

35 1

36 1

37 1

38 2

39 1

40 2

NUT M12

NEEDLE BEARING (HK1814-RS)

CHAIN SLIDER

SCREW 8x19

NEEDLE BEARING (HK1814-RS)

NEEDLE BEARING (HK1814-RS)

motard

D-21: REAR SUSPENSION & SWING ARM
Part Number Description

00H00304891 BOLT M12x117

00003115422 WASHER 12,25x21x1

26

00H06801481 BUSHING

86553700WN6 SHOCK ABSORBER LINK

00H00301811

00H00300931 BOLT M12x90

00003115422 WASHER 12,25x21x1

00281121753

B0009700120000K0B WASHER 12.25x24x2,5

00281121753 NUT M12

00H06802481 SHOCK ABSORBER ARM BUSHING

00H00301811

00H00302861 BUSH

866105 BOLT M12x100

00281121753 NUT M12

00281121753 NUT M12

00H00303701 NEEDLE BEARING (HK2524-2RS)

00281121753 NUT M12

00H00305891 INNER HEXAGON BOLT M12 × 50

B0009700120000K0B WASHER 12.25x24x2,5

ZP866134 REAR SHOCK ABSORBER

00004116000 BOLT M12x60

B0009700120000K0B WASHER 12.25x24x2,5

866758 REAR SWING ARM BUSHING (RH)

866757 REAR SWING ARM BUSHING (LH)

271740 NUT M12

865541 BUSHING

00H06801191 SHOCK ABSORBER ARM

867217 SWING ARM AXLE

254485 PLATE NUT M6

864605 CHAIN GUIDE

624995 BOLT M6x16

00H01508181 CHAIN PROTECTOR

1800B-I468-012700 BOLT M6x12

B061720206000060B

00H01807331

B008450004801920H

B0009600050000K0B WASHER Ø5

NUT M6

86578700WN6 SWING ARM (MOTARD)

00H00301811



Ref. Q.ty

41 2

42 2

43 1

motard

865608 SWING ARM LINK ASS'Y

27

Part Number Description

00H01501601 BUSHING (NYLON)

ZP680451 DUSTPROOF CAP

D-21: REAR SUSPENSION & SWING ARM



Ref. Q.ty

1 8

2 1

3 1

4 1

5 1

6 2

7 2

8 2

9 4

10 1

11 4

12 2

13 1

14 1

FRONT CALIPER TUBE

Description

CBS DISTRIBUTION VALVE (ENDURO)

SCREW 8x19

NUT M6

WASHER Ø6

BOLT M6x40

enduro

680219

680220 REAR MASTER CYLINDER TUBE

127927 WASHER 10x14x1

Part Number

680221 REAR CALIPER TUBE

B0578300060040S0B

B061830106000060B

680255

710010004 WASHER

D-22: CBS SYSTEM

680218 FRONT MASTER CYLINDER TUBE

28

B0009700060000K0B

651502 BANJO BOLT

B008450004801920H

710010003 BANJO BOLT

864114 CABLE RETAINER



Ref. Q.ty

1 8

2 1

3 1

4 1

5 1

6 2

7 2

8 2

9 4

10 1

11 4

12 2

13 1

14 1

29

864114

SCREW 8x19

BOLT M6x40

motard

B008450004801920H

710010004 WASHER

710010003 BANJO BOLT

680222 CBS DISTRIBUTION VALVE (MOTARD)

B0578300060040S0B

680221 REAR CALIPER TUBE

CABLE RETAINER

B0009700060000K0B

651502 BANJO BOLT

680218 FRONT MASTER CYLINDER TUBE

NUT M6

WASHER Ø6

WASHER 10x14x1

680219 FRONT CALIPER TUBE

680220 REAR MASTER CYLINDER TUBE

D-22: CBS SYSTEM
Part Number Description

127927

B061830106000060B



Ref. Q.ty

1 1

2 1

3 1

4 1

5 2

6 1

7 1

8 1

9 1

10 1

11 1

12 1

14 1

15 5

16 1

17 2

13 1

CLAMP

BUSHING

GROMMET

FUEL TANK RETAINER GROMMET

679693

ZP680580 SEAT ASS'Y (RED)

679520 FUEL PUMP

D-23: FUEL TANK & SEAT

00H01503701 BOLT M6x30

00N01001821

Part Number Description

ZP680301 FUEL TANK

679455 BOLT M6x25

864109 BUSHING

00H00403581

254485 PLATE NUT M6

AP8120557

679901 FUEL BREATHER PIPE

ZP680581 SEAT ASS'Y (BLUE)

679679 FUEL PIPE 1

679432 FUEL FILTER

679678 FUEL PIPE 2

B000700005001870B BOLT M5x18

FUEL GAUGE

CM001914

30



Ref. Q.ty

1 1

2 4

3 2

4 2

5 1

6 4

7 4

8 1

9 1

10 4

11 4

12 4

13 1

14 1

15 1

16 1

17 1

18 1

19 1

20 1

21 2

22 2

23 1

24 2

25 2

26 1

27 1

28 4

29 4

30 4

31 4

32 1

33 1

34 1

35 1

36 1

37 1

38 1

39 1

40 1

SPACER

GROMMET

NUT M6

LICENSE PLATE LIGHT BULB

WASHER Ø5

NUT M5

NUT M5

WASHER Ø6

WASHER Ø5

WASHER Ø6

NUT M6

NUT M6

865975 HEADLIGHT SUB FRAME

86420600W0B HEADLIGHT PLATE

00H02201591 CABLE HOLDER

862210

PLATE NUT M5

HEADLIGHT

BULB 12V-35W

GROMMET

D-24: LIGHTING DEVICES

ZP00G06300671

248419 PLATE NUT M5

B061720206000060B

WASHER (PLASTIC)

865012 HEADLIGHT SUB FRAME RH BRACKET

861047

00G01000131

B0009700060000K0B

Part Number Description

BOLT M6x20

864856 HEADLIGHT SUB FRAME LH BRACKET

862210 BOLT M6x20

00H01500741

B061720206000060B

679424 LH REAR FLASHER

679905 ADJUSTING BOLT

00H0100313 BULB 12V-5W

679425 RH REAR FLASHER

292823 SCREW 3,5x25

013763 WASHER 4,3x9x0,8

00H02302501 ADJUSTING BOLT SPRING

248419 PLATE NUT M5

B061720205000060B

ZP890214 RH FRONT FLASHER

865974 TAIL LIGHT

B0009600050000K0B

00G05701471 LICENSE PLATE LIGHT

862210 BOLT M6x20

B0009700060000K0B

ZP890213 LH FRONT FLASHER

00H01701011 FLASHER BULB

ZP864461

00D01010821

B0009600050000K0B

B061720205000060B

31

00D01500021

00H01003131

B000700005002270B BOLT M5x22

B061720206000060B



Ref. Q.ty

41 1

42 2

LICENSE PLATE LIGHT RUBBER

Description

32

FRONT FORK SIDE REFLECTOR

AP8117258

679464

Part Number

D-24: LIGHTING DEVICES



Ref. Q.ty

1 1

2 4

3 1

4 3

5 1

6 1

7 1

8 1

9 4

10 4

11 1

12 1

13 1

14 1

15 1

16 3

17 3

18 1

19 2

20 2

21 8

22 1

23 1

24 6

25 10

26 1

27 1

28 4

29 1

30 2

31 4

32 1

33 1

34 1

35 1

36 2

BUSHING

33

D-25: BODY COVERS (1)

FRONT MUDGUARD (WHITE)

679788 BOLT M6x16

GROMMET

9A118-1060-02250U BOLT M6x22

254485

Part Number

86693000W0B

Description

00H02201591 CABLE HOLDER

00D01500021

679789

00H0630599100W0B RH FORK GUARD (WHITE)

00H0630499100W0B LH FORK GUARD (WHITE)

PLATE NUT M6

BOLT

00D05910081

00H01600911

00G06300251 BUSHING

00H02200591 FRONT BRAKE TUBE RETAINER

BOLT M6x16

BUSHING

AP8152302

248419 PLATE NUT M5

B061720206000060B

865990 ENGINE SKID PLATE

BOLT M5x14

NUT M6

00D05910081

664170 SCREW 5x13

ZP680179 RADIATOR COVER

AP8152339 BOLT M5x10

BOLT M6x16

AP8152339

248419 PLATE NUT M5

ZP680191 RH SHROUD (WHITE)

ZP680192 LH SHROUD (WHITE)

BOLT M5x10

865963 RH FRAME PROTECTION

865964 LH FRAME PROTECTION

259349 SCREW 4,8x13

ZP680313 GROMMET

00H00403581

863250 SPROCKET COVER

B057890005001470B BOLT M5x14

GROMMET

ZP680180 RH SHROUD REAR COVER

ZP680294 SHROUD BRACKET

00G01001821

ZP680181 LH SHROUD REAR COVER



Ref. Q.ty

1 1

2 2

3 2

4 4

5 4

6 4

7 1

8 1

9 3

10 3

11 2

12 1

13 8

14 2

15 1

16 1

17 2

18 2

19 1

20 2

21 1

22 4

23 4

24 1

25 2

26 2

27 1

28 1

29 2

30 1

31 1

32 1

33 1

34 1

35 1

BOLT M6x16

D-26: BODY COVERS (2)

ZP680177

00H01501701

254485

CM017410

259349

PLATE NUT M6

271596

679788

664170

BOLT M8x25

BOLT M6x16

254485

AP8152339

865985

ZP680187 SUB FRAME BOTTOM COVER

BOLT M5x10

SCREW 4,8x13

RH FUEL TANK COVER (WHITE)

00G04401462

AP8152302

BOLT M5x10

PLATE NUT M5

BOLT M5x14

SCREW 5x13

ZP680188 LICENSE PLATE HOLDER

679788 BOLT M6x16

679684 TOOL KIT RETAINER

248419 PLATE NUT M5

SHOCK ABSORBER MUDGUARD

CABLE RETAINER

GROMMET

254485 PLATE NUT M6

00G04403752

013763 WASHER 4,3x9x0,8

B061720204000060B NUT M4

REAR REFLECTOR (RED)

00011030900 SCREW 3,5x9,5

679386 RUBBER CAP

864454

ZP680185

ZP680186 LH PASSENGER HOLDER

LH REAR SIDE PANEL (WHITE)

WASHER 4,3x9x0,8

ZP680182 RH REAR SIDE PANEL (WHITE)

ZP680183

00H00501761

PLATE NUT

Part Number Description

ZP680184 REAR MUDGUARD (WHITE)

PLATE NUT M6

ZP680178 LH FUEL TANK COVER (WHITE)

34

AP8152339

866484 TOOL KIT

013763

RH PASSENGER HOLDER



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 1

16 1

17 1

18 1

TBC

CLUTCH LEVER

00H02105621-2 RH HANDLEBAR GRIP

TBC FRONT BRAKE LEVER

00H02105621-3 THROTTLE CONTROL

Part Number Description

CLUTCH LEVER ASS'YZP680409

D-27: HANDLEBAR

679415

ZPB045508 HANDLEBAR

679890 THROTTLE CABLE ADJUSTING BOLT

680387 FRONT BRAKE MASTER CYLINDER

RH HANDLEBAR SWITCH

THROTTLE CABLE

679779 LH REAR VIEW MIRROR

680360

679891 RH REAR VIEW MIRROR

00H02105621-1 LH HANDLEBAR GRIP

TBC FRONT BRAKE SWITCH

CLUCTH SWITCH

TBC

679896 LH HANDLEBAR SWITCH

CLUTCH HANDLE SLEEVE

ZP865513 CLUTCH CABLE

866335

35



Ref. Q.ty

1 1

2 1

3 2

4 1

5 1

6 6

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 18

16 18

17 1

18 36

19 1

20 1

21 1

22 1

23 1

enduro

FRONT WHEEL HUB ASS'Y

ZP680613-6 OIL SEAL 25x35x5

ZP680613-3

ZP680613-7 OIL SEAL 20x35x5

ZP680615-5 FRONT WHEEL RIM (ENDURO)

ZP680628

FRONT WHEEL HUB

SPOKE BC3,2×195

51205-0000-0300 FLAP 21" (ENDURO)

SPOKE NUT

ZP680615-2

ZP680613-4

ZP680615-1 SPOKE BC3,2x193

680223

ZP680613 FRONT RIM ASS'Y (ENDURO)

D-28: FRONT WHEEL

679921 FRONT INNER TUBE 21" (ENDURO)

Part Number Description

865801 FRONT BRAKE DISC (ENDURO)

ZP680613-9 FRONT WHEEL HUB INNER SPACER

ZP680613-8 BEARING 

679899 FRONT WHEEL AXLE

ZP680551 LH FRONT WHEEL SPACER

B0578900060020S0B BOLT M6x20

679775 FRONT TIRE 90/90-21" (ENDURO)

00H01201331

864342 FRONT BRAKE PADS

B0009700150000K0B

00H00300672

FRONT BRAKE CALIPER ASS'Y (ENDURO)

WASHER Ø15

NUT M14

RUBBER CAP

36



Ref. Q.ty

1 1

2 1

3 2

4 1

5 1

6 6

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 18

16 18

17 1

18 36

19 1

20 1

21 1

22 1

23 1

RUBBER CAP

FRONT WHEEL RIM (MOTARD)

FRONT INNER TUBE 17" (MOTARD)

motard

FLAP 17" (MOTARD)

ZP680615 FRONT RIM ASS'Y (MOTARD)

ZP680613-4 FRONT WHEEL HUB

ZP680615-5

SPOKE NUT

ZP680613-6 OIL SEAL 25x35x5

ZP680613-7 OIL SEAL 20x35x5

37

864342 FRONT BRAKE PADS

ZP680615-1 SPOKE BC3,2×193

ZP680628 FRONT WHEEL HUB ASS'Y

ZP680615-2 SPOKE BC3,2×195

51205-0000-0200

ZP680613-3

FRONT TIRE 100/80-17" (MOTARD)

679899 FRONT WHEEL AXLE

ZP680551 LH FRONT WHEEL SPACER

680256 FRONT BRAKE CALIPER ASS'Y (MOTARD)

679786

WASHER Ø15

NUT M14

D-28: FRONT WHEEL
Part Number Description

B0009700150000K0B

00H00300672

00H01201331

679904

ZP680613-9 FRONT WHEEL HUB INNER SPACER

ZP680613-8 BEARING 

ZP680297 FRONT BRAKE DISC (MOTARD)

B0578900060020S0B BOLT M6x20



Ref. Q.ty

1 1

2 1

3 2

4 1

5 1

6 3

7 1

8 1

9 1

10 2

11 1

12 1

13 1

14 2

15 2

16 2

17 6

18 1

19 18

20 18

21 1

22 1

23 1

24 36

25 1

26 1

27 1

28 2

38

BOLT M8x25

FLAP 18" (ENDURO)

BOLT M8x40

LH REAR WHEEL SPACER

NUT M6

BOLT M6x35

enduro

REAR BRAKE DISC

NUT M14

WASHER Ø15

ZP680614-4 REAR WHEEL HUB

ZP680616-5

ZP680611-1 SPOKE BC3,5x193

51205-0000-0000

ZP680614 REAR RIM ASS'Y (ENDURO)

679924 REAR INNER TUBE 18" (ENDURO)

REAR WHEEL RIM (ENDURO)

ZP680630 REAR WHEEL HUB ASS'Y

ZP680613-6 OIL SEAL 25x35x5

ZP680597 RH REAR WHEEL SPACER

ZP680614-3 SPOKE NUT

ZP680611-2 SPOKE BC3,5x201

ZP680452 RUBBER CAP

B061720208000060B

Part Number Description

D-29: REAR WHEEL

00H01311531

ZP680614-9 REAR WHEEL HUB INNER SPACER

ZP680613-8 BEARING 

866000 REAR WHEEL AXLE

00H00300672

00H02401282 BOLT M8x25

679776 REAR TIRE 120/80-18" (ENDURO)

679777 CHAIN (ENDURO)

ZP680596

B0009700150000K0B

679771 CHAIN SPROCKET 69T (ENDURO)

B0578300060035S0B

B057890008003070B

865736 CHAIN ADJUSTER PLATE

B061700006000060B



Ref. Q.ty

1 1

2 1

3 2

4 1

5 1

6 3

7 1

8 1

9 1

10 2

11 1

12 1

13 1

14 2

15 2

16 2

17 6

18 1

19 18

20 18

21 1

22 1

23 1

24 36

25 1

26 1

27 1

28 2

ZP680613-8 BEARING 

BOLT M8x25

FLAP 17" (MOTARD)

NUT M14

WASHER Ø15

LH REAR WHEEL SPACER

REAR BRAKE DISC

motard

39

ZP680616-5 REAR WHEEL RIM (MOTARD)

ZP680630 REAR WHEEL HUB ASS'Y

ZP680613-6 OIL SEAL 25x35x5

ZP680597 RH REAR WHEEL SPACER

ZP680614-3 SPOKE NUT

ZP680614-4 REAR WHEEL HUB

ZP680611-2 SPOKE BC3,5x201

ZP680452 RUBBER CAP

B061720208000060B

B057890008003070B

51205-0000-0200

ZP680611-1 SPOKE BC3,5x193

BOLT M8x40

B061700006000060B

B0578300060035S0B

679772 CHAIN SPOCKET 62T (MOTARD)

679778 CHAIN 138P (MOTARD)

ZP680596

NUT M6

BOLT M6x40

00H02401282 BOLT M8x25

679787 REAR TIRE 130/70-17" (MOTARD)

865736 CHAIN ADJUSTER PLATE

00H00300672

D-29: REAR WHEEL
Part Number Description

ZP680616 REAR RIM ASS'Y (MOTARD)

ZP680614-9 REAR WHEEL HUB INNER SPACER

866000 REAR WHEEL AXLE

679922

B0009700150000K0B

REAR INNER TUBE 17" (MOTARD)

00H01311531



Ref. Q.ty

1 1

2 2

3 2

4 2

5 1

6 1

7 2

8 2

9 1

10 1

11 2

12 1

13 2

14 2

15 2

16 1

17 1

18 1

19 1

20 1

21 2

22 2

23 2

24 1

25 4

26 4

27 1

28 4

29 1

30 1

31 2

32 1

33 1

34 2

35 2

36 2

37 1

38 2

39 1

40 1

WASHER Ø8

BOLT M8x40

WASHER Ø5

40

SPACER

FLASHER RELAY

WASHER Ø6

RIVETING NUT

IGNITION COIL

IGNITION COIL BRACKET

BOLT M5x15

BOLT M5x22

ZP00N05700601

GROMMET

ZP86598700WN6 DASHBOARD BRACKET

B008450004801320L

679915 HORN

B000700008002070B

B0009600050000K0B

873653

00F01500021

SCREW 4,8x13

B000700005002270B

BOLT M8x20

DASHBOARD

SIDE STAND SWITCH FLAMEOUT

B0009700080000K0B

B061720208000060B

B045235

D-30: ELECTRICAL COMPONENTS
Part Number Description

00D01500021 GROMMET

WASHER Ø5

ZP864461

680370 MAIN WIRE ASS'Y

B0009600050000K0B

B000700006002070B BOLT M6x20

254485 PLATE NUT M6

85600-IP10-0100

865988 BATTERY HOLDER

AP8117041 BATTERY FOAM (TOP)

BATTERY FOAM

86610700WN6 SEAT HOLDER

679830 BATTERY (12V-6A, YTX7A-BS)

00H01812471

B061720206000060B

BOLT M6x16

NUT M6

BOLT M6x16

581139 LIGHTING RELAY

00D05910081

00D05910081

254485 PLATE NUT M6

BOLT M6x16

642318 STARTING RELAY

00D05910081

B017880010006000C

GP639606

B000700006002570B

B0009700060000K0B

REGULATOR

BOLT M6x25

NUT M3

583236 BOLT M3x25

12554 WASHER Ø3

58090R

679426

020003



Ref. Q.ty

41 1

42 10

41

CABLE RETAINER

D-30: ELECTRICAL COMPONENTS
Description

08216-0000-0400

642044

STRAP

Part Number



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

D-31: CANISTER
Part Number

ZP680314 RUBBER PIPE

679366 RUBBER PIPE

OVERFLOW VALVE

6116B-0000-0000 ONE-WAY VALVE

664493 PIPE CONNECTOR

ZP680315 RUBBER PIPE

Description

679210 CANISTER

6116A-0000-0000

42



Ref. Q.ty

2 1

3 1

4 2

5 5

6 1

7 1

8 1

9 1

10 1

11 1

12 2

13 2

14 2

15 1

16 1

17 1

18 1

19 1

20 1

21 1

22 2

23 1

24 1

25 1

26 1

WASHER 8,25x16x0,5

00H01102072 REAR BRAKE LEVER SPRING

D-32: REAR BRAKE

864428 REAR BRAKE PADS

Part Number Description

680224

REAR BRAKE CALIPER ASS'Y

710010004

863745 BUSHING 

WASHER

863307 SPEED SENSOR

743480003A BOLT

BUSHING

816281450E REAR BRAKE SWITCH

862211 BOLT M6x30

680217 REAR BRAKE MASTER CYLINDER

865585 REAR BRAKE LEVER

00H01103171 REAR BRAKE LEVER BOLT

864114

B008450004801920H SCREW 8x19

00005527540

43

PIN

08216-0000-0400 STRAP

679785-1 REAR BRAKE CALIPER HOLDER

B0009700080000K0B

1 1
CHANGED IN ZP680584

ZP680584

RH FOOT PROTECTOR

CABLE RETAINER

863552

00H01501701 BOLT M6x16

818622033

WASHER Ø8

BOLT M8x40

820701045F REAR BRAKE MASTER CYLINDER FORK

B008820006001803C

B000910002001603C COTTER PIN

B061720208000060B

B0578300080012S0H BOLT M8x12



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 5

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

BOLT M8x20

ANTI-TEFTH BOLT M8x20

OWNER'S MANUAL

865993H6 FUEL TANK CAP HOLDER

00H06300791

ZP680563-3

D-33: LOCK SET & TOOLS

865993H5 SEAL RING

Part Number Description

ZP680563 VEHICLE LOCK SET

B000700005001070B

866507 TOOL KIT

865968 FUEL TANK CAP COVER

ZP680563-1 FUEL TANK CAP ASS'Y

BOLT M5x10

44

ZP680563-2 SEAT LOCK SET

00H00603141 SEAT LOCK SET LEVER

ZP680338

B000700008002070B

679997-1 KEY (ROUGH)

MAIN SWITCH



Ref. Q.ty

1 1

2 1

3 1

4 1

5 4

6 1

7 4

8 2

9 4

10 1

11 1

12 1

13 1

AIR BOX DUCT

AIR BOX DRAIN TUBE

45

CM2756Z1

BOLT M6x16

CLAMP

SCREW M5x12

D-34: AIRBOX & ECU
Part Number Description

ZP898054 AIR BOX ASS'Y

861130 AIR FILTER ELEMENT

B008180005001220H

862403

ZP898054-2

CLAMP

00D05910081

863320 ENGINE OIL BREATHER TUBE

254485 PLATE NUT M6

BAND

679378 CLAMP

679378

ECU

862923

ZP898056



Ref. Q.ty

1 1

2 2

3 2

4 3

5 2

6 2

7 1

8 2

9 1

10 1

11 1

12 2

13 2

14 1

15 1

16 1

GROMMET

BUSHING

PLATE NUT M6

D-35: RADIATOR

BOLT M6x30

00D01500552

Part Number Description

ZP865992 RADIATOR ASS'Y

SPACER

INLET PIPE

00008915020

00D01500471

00008204500

00008204500

865995 OUTLET PIPE

CLAMP

CLAMP

CLAMP

EXPANSION TANK BRATHER TUBE

863277 EXPANSION TANK BRATHER TUBE

00D05910081

254485 PLATE NUT M6

BOLT M6x16

EXPANSION TANK ASS'Y

46

866309

00N03800521

00008204500

254485

865994

00H01503701



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 1

16 1

17 1

Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 1

16 1

17 1

enduro

LH FRONT SIDE PANEL DECAL (RED)(ENDURO)

ZP680565-18 SWING ARM "MONDIAL" DECAL

ZP680565 DECAL SET SMX 125 (RED)(ENDURO)

ZP680565-12 RH FRONT SIDE PANEL DECAL (RED)

ZP680565-16 RH FRONT SIDE PANEL DECAL (RED)(ENDURO)

ZP680565-13

BLUE VEHICLE:

ZP680286-2

HEDLIGHT PLATE LH DECAL (BLUE)

ZP680565-17

FRONT FENDER LH DECAL (RED)

ZP680565-8 RH SIDE PANEL DECAL (RED)

LH FRONT SIDE PANEL DECAL (BLUE)

LH FORK GUARD DECAL (BLUE)

FRONT FENDER RH DECAL (BLUE)

HEADLIGHT PLATE DECAL

HEDLIGHT PLATE RH DECAL (BLUE)

ZP680565-10 RH REAR SIDE COVER DECAL (RED)

LH SIDE PANEL DECAL (RED)

ZP680286-8 RH SIDE PANEL DECAL (BLUE)

ZP680286

ZP680565-7

LH SIDE PANEL DECAL (BLUE)

ZP680286-11 LH REAR SIDE COVER DECAL (BLUE)

LH FRONT SIDE PANEL DECAL (RED)

ZP680286-3

D-36: DECALS (1)

Part Number Description

RH FORK GUARD DECAL (BLUE)

ZP680565-1

ZP680286-5

ZP680286-6

ZP680286-7

ZP680286-10 RH REAR SIDE COVER DECAL (BLUE)

FRONT FENDER LH DECAL (BLUE)

ZP680286-4

ZP680286-9

ZP680286-12 RH FRONT SIDE PANEL DECAL (BLUE)

ZP680286-13

ZP680286-16 RH FRONT SIDE PANEL DECAL (BLUE)(ENDURO)

ZP680286-17

RED VEHICLE:

LH FRONT SIDE PANEL DECAL (BLUE)(ENDURO)

DECAL SET SMX 125 (BLUE)(ENDURO)

ZP680565-18 SWING ARM "MONDIAL" DECAL

ZP680565-3 HEDLIGHT PLATE LH DECAL (RED)

Part Number Description

ZP680565-1 HEADLIGHT PLATE DECAL

ZP680565-2 HEDLIGHT PLATE RH DECAL (RED)

ZP680565-6 FRONT FENDER RH DECAL (RED)

47

ZP680565-4 RH FORK GUARD DECAL (RED)

ZP680565-5 LH FORK GUARD DECAL (RED)

ZP680565-11 LH REAR SIDE COVER DECAL (RED)

ZP680565-9



Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 1

16 1

17 1

Ref. Q.ty

1 1

2 1

3 1

4 1

5 1

6 1

7 1

8 1

9 1

10 1

11 1

12 1

13 1

14 1

15 1

16 1

17 1

LH FRONT SIDE PANEL DECAL (RED)(MOTARD)

ZP680565-10 RH REAR SIDE COVER DECAL (RED)

motard

48

ZP680666-15

ZP680666 DECAL SET SMX 125 (RED)(MOTARD)

ZP680565-13 LH FRONT SIDE PANEL DECAL (RED)

ZP680666-14 RH FRONT SIDE PANEL DECAL (RED)(MOTARD)

ZP680565-9 LH SIDE PANEL DECAL (RED)

ZP680565-18 SWING ARM "MONDIAL" DECAL

ZP680565-6 FRONT FENDER RH DECAL (RED)

ZP680565-11 LH REAR SIDE COVER DECAL (RED)

ZP680565-12 RH FRONT SIDE PANEL DECAL (RED)

ZP680565-7 FRONT FENDER LH DECAL (RED)

ZP680565-8 RH SIDE PANEL DECAL (RED)

ZP680565-3 HEDLIGHT PLATE LH DECAL (RED)

ZP680565-4 RH FORK GUARD DECAL (RED)

ZP680565-5 LH FORK GUARD DECAL (RED)

RED VEHICLE:
Part Number Description

ZP680565-1 HEADLIGHT PLATE DECAL

ZP680565-2 HEDLIGHT PLATE RH DECAL (RED)

ZP680665-15 LH FRONT SIDE PANEL DECAL (BLUE)(MOTARD)

ZP680565-18 SWING ARM "MONDIAL" DECAL

ZP680665 DECAL SET SMX 125 (BLUE)(MOTARD)

ZP680286-12 RH FRONT SIDE PANEL DECAL (BLUE)

ZP680286-13 LH FRONT SIDE PANEL DECAL (BLUE)

ZP680665-14 RH FRONT SIDE PANEL DECAL (BLUE)(MOTARD) 

ZP680286-9 LH SIDE PANEL DECAL (BLUE)

ZP680286-10 RH REAR SIDE COVER DECAL (BLUE)

ZP680286-11 LH REAR SIDE COVER DECAL (BLUE)

LH FORK GUARD DECAL (BLUE)

ZP680286-6 FRONT FENDER RH DECAL (BLUE)

ZP680286-7 FRONT FENDER LH DECAL (BLUE)

ZP680286-8 RH SIDE PANEL DECAL (BLUE)

D-36: DECALS (1)

BLUE VEHICLE:

ZP680286-3 HEDLIGHT PLATE LH DECAL (BLUE)

Part Number Description

ZP680565-1

ZP680286-4 RH FORK GUARD DECAL (BLUE)

ZP680286-5

HEADLIGHT PLATE DECAL

ZP680286-2 HEDLIGHT PLATE RH DECAL (BLUE)



Ref. Q.ty

1 1

2 2

3 1

4 1

5 2

6 2

9 2

10 2

12 1

7 2

8 2

11 1

enduro

ZP680670 RIM STRIPE SET (RED)(ENDURO)

ZP680669 RIM STRIPE SET (BLUE)(ENDURO)

ZP680670-3 RIM STRIPE RR (RED)(ENDURO)

ZP680670-4 RIM STRIPE FR (RED)(ENDURO)

ZP680669-2 RIM STRIPE FR (WHITE)(ENDURO)

ZP680669-3 RIM STRIPE RR (BLUE)(ENDURO)

ZP680669-4 RIM STRIPE FR (BLUE)(ENDURO)

BLUE VEHICLE:

Part Number Description

RED VEHICLE:

680021 ENGINE LOGO

680020 FUEL TANK LOGO

ZP680671 FRONT FENDER LOGO

49

INFORMATION DECALZP680396

D-37: DECALS (2)

ZP680669-1 RIM STRIPE RR (WHITE)(ENDURO)



Ref. Q.ty

1 1

2 2

3 1

4 1

6 4

5 4

9 2

7 4

8 2

50

680021 ENGINE LOGO

680020 FUEL TANK LOGO

ZP680667-2 RIM STRIPE (BLUE)(MOTARD)

ZP680667

motard

RED VEHICLE:

ZP680668 RIM STRIPE SET (RED)(MOTARD)

RIM STRIPE SET (BLUE)(MOTARD)

ZP680668-2 RIM STRIPE (RED)(MOTARD)

BLUE VEHICLE:

ZP680396 INFORMATION DECAL

ZP680671 FRONT FENDER LOGO

ZP680667-1 RIM STRIPE RR (WHITE)(MOTARD)

Part Number Description

D-37: DECALS (2)


